
Add ECO70:
1x740913, 7001686, 7001687, 2x710109, 2x710706, 3x710108, 3x710704.

Add ECO80:
1x740914 , 7001686, 7001687, 2x710109, 2x710706, 3x710108, 3x710705.

2022-02-22
2021-03-16
2020-05-11
2019-12-20

Side plate kits added.
Expanders torques added.
POS.38 replaced.
New instruction.

C
B
A
-

                                 ®engconSG33C1056846Drawing No:

Planned document changes:
Breifly:

Document changes:
Date: Change:

Rev. 
after change:

COVERSHEET

1 /5 



COMMENTSQTYPARTDESCRIPTIONPOS
 11051812Main frame SG331
   Fill lubrication points with grease2
 12630405Bushing 60/65/75x503
Use if required81030534Shims SG33 1mm4
Use if required161030533Shims SG33 2mm5
 21051792Grab Arm SG336
Torque: 500Nm6404107Expander pin SG33 L=2007
 6711410Grease nippel M10x18
 1201692Link SG339
See "Grab cylinders"11007312Cylinder SG3310
Torque: 500Nm1404112Expander pin SG33 L=37511
Use if required21043793Shims SG3312
Use if required21043794Shims SG3313
 2302522Cutting edge SG3314
QTY: 8 for SG with teeth16660404Hex Head Screw 3/4"x6415
 16660403Hex. Nut 3/4"16
 2610125Hex Head Screw 8x3017
 2611005Washer NL 8mm18
 2610922Hex. Nut M8 Nylon Lock19
 1790102Accumulator20
 1790103Clamp Bracket21

                                 ®engconSG33

Dashed lines for overview, mounts on other pages/assemblies.    indicates instruction.         represents hose.

POS in order of assembly

C1056846Drawing No:

2 /5 

See instruction,
EC-Oil components

  Left

  Right

82 3 4

5 5
1

3
11

7

3

10

82

7

9

7

6

6

16

14

12
1315

17 21
20

18
19



COMMENTSQTYPARTDESCRIPTIONPOS
 16660403Hex. Nut 3/4"16
(POS.23 included)41051820Tooth SG33-ESCO-UL-U30-U30S22
 41018506Tooth tip ESCO U30S23
 86000273M6S M20x8024
3/4" L=95mm86000272Screw25
 8610931Nut M6M M20 8,8 FZB26
 41051799SG33 Closure plate 27
 41053686SG33 Burned teeth28
 41052627SG33 Closure plate skim 29
 48611009Flat Washer30
 24610216Hex Head Screw 16x9031
 24610926Hex. Nut M16 Nylon Lock32
(POS.27, 29-32 included)11055759Side plate kit-SG3333
(POS.28-32 included)11056291Side plate kit burned Teeth-SG3334

                                 ®engconSG33

Dashed lines for overview, mounts on other pages/assemblies.    indicates instruction.         represents hose.

POS in order of assembly

C1056846Drawing No:

3 /5 

With teeth:
 
 
 
 
 
 
 
 
With closed
sideplates:
 
 
 
 
 
 
 
With 
burned 
teeth:

22
24
25
23

29313027

2931302832 30

3032

16
26



COMMENTSQTYPARTDESCRIPTIONPOS
 2790118Dust protection 1/2"35
 2790114Quick coupler 1/2" female36
 5710704Sealing washer 1/2"37
 5710108Adapter 1/2"38
 27001168Hose 39
 2710263Adapter 1260-08-45 (1/2'')40
 4710254Bulkhead adapter nut 1/2"41
 2740912Hose42
 1740913Hose43
 1714885Adapter 711-0844
 1710217Adapter angle 030090-08-0845

                                 ®engconSG33

Dashed lines for overview, mounts on other pages/assemblies.    indicates instruction.         represents hose.

POS in order of assembly

C1056846Drawing No:

4 /5 

Open: 
  
 
 
 
 
 
 
 
 
 
Close:

Return

Cyl.

Acc.

Photos on page 4.

Acc.

 Cyl. Return

 

45

444341403938373635

38

37

42

38

37

3635 37 38 4039 41 42 38 37

Op
en

 -
 r

et
ur

n 
(3
7)

Cl
os

e 
- 

Cy
l. 

(3
7)

  

(from outside)

(from outside)



                                 ®engconSG33

Dashed lines for overview, mounts on other pages/assemblies.    indicates instruction.         represents hose.

POS in order of assembly

C1056846Drawing No:

5 /5 

COMMENTSQTYPARTDESCRIPTIONPOS
 27001168Hose 39
 2740912Hose42
 1740913Hose43

3939

42

43

42


